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TEST REPORT CERTIFICATION

Applicant’s name.................... : Mid Ocean Brands B.V.

Add . 7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan,
FESS....eiieieeieeeeeeeeeeeeeeeeas * Kowloon, Hong Kong.
Manufacture's Name.............. : Mid Ocean Brands B.V.

7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan,

AdAress.......oeeeeeeeeeeeeeeeeee, : Kowloon, Hong Kong.

Product description

Product Name.........ccccoveneene. . Wireless speaker

Brand Name ........ccccceceeeeeel. N/A

Model Name................cc......... -.. MO9155

Series Model................c..c.........:. MO9609

Test Standards........................ . ETSIEN 300 328 V2.2.2 (2019-07)

This device described above has been tested by FCS, the test results show that the equipment
under test (EUT) is in compliance with the 2014/53/EU RE Directive Art.3.2 requirements. And it is
applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of FCS, this document
only be altered or revised by FCS, personal only and shall be noted in the revision of the document

Date of Test...........ccooeiii :

Date (s) of performance of tests...............  Apr 18, 2024 ~ Apr 24, 2024
Date of Issue........cccoveveeieieiiccicee, . Apr 24, 2024

Test Result.........ocoeveieiiiicce : Pass

Tested by : %‘:"’H“ %h,an

(Scott Shen)

Dot Dhen

(Scott Shen)

Reviewed by

Approved by : &;CL(AJ;V\%__

(Jack Wang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

ETSI EN 300 328 v2.2.2

Frequency Range|Applicable

Test Item Limit (MHz) (Yes/No)
TRANSMITTER PARAMETERS
RF output power Clause 4.3.1.2.3 Y
Duty Cycle, Tx-sequence, Tx-gap Clause 4.3.1.3.3 N
Accumulated Transmit time,
Frequency Occupation & Hopping Clause 4.3.1.4.3 Y
Sequence
Hopping Frequency Separation Clause 4.3.1.5.3 2400-2483.5 Y
Medium Utilisation Clause 4.3.1.6.3 N
Adaptivity(Adaptive Frequency Hopping) Clause 4.3.1.7 N
Occupied Channel Bandwidth Clause 4.3.1.8.3 Y
Transmitter unwanted emissions in FL=2400-2BW
the OOB domain Clause 43193 | poo4g3542BW| ¥
Transmitter unwanted emissions in the
spurious domain(Conducted) N
- — : Clause 4.3.1.10.3 30-12750
Transmitter unwanted emissions in the v
spurious domain(Radiated)
RECEIVER PARAMETERS
Spurious emissions (Conducted) N
Clause 4.3.1.11.3 30-12750
Spurious emissions (Radiated) Y
Receiver Blocking Clause 4.3.1.12.3 2400-2483.5
Geo-location capability Clause 4.3.1.13.3 -- N

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,
Guangdong, China
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1.1 TEST FACTORY

Company Name: Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West
Address: Road.Songshan Lake Hi-Tech Industrial Area, Dongguan, Guangdong,
China
Telephone: +86-769-27280901
Fax: +86-769-27280901
Laboray Accreditations

FCC Test Firm Registration Number: 514908
CNAS Number: L15566

Designation number: CN0127

A2LA accreditation number: 5545.01

ISED Number: 25801

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurementy + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

approximately 95 %.
No. | Item Uncertainty
1 RF power,conducted +0.71dB
2 Spurious emissions,conducted +0.63dB
3 Spurious emissions,radiated(>1G) 1+2.25dB
4 Spurious emissions,radiated(<1G) 12.21dB

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Wireless speaker

Brand Name N/A

Model Name MO9155

Series Model MO9609

Model Difference Refer to the user manual

The EUT is a Wireless speaker
Operation Frequency |2402~2480 MHz

Modulation Type BT(1Mbps): GFSK

BT EDR(2Mbps): /4-DQPSK
BT EDR(3Mbps): 8DPSK
Number Of Channel 79CH

Product Description Bit Rate of Transmitter |1Mbps/2Mbps/3Mbps
Antenna Designation  |PCB Antenna

Antenna Gain(Peak) 1.0 dBi

Based on the application, features, or specification exhibited in
User's Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please refer to
the User's Manual.

Channel List Refer to below

Power Supply Input: DC 5V 1A

Battery DC 3.7V 450mAh 1.66Wh
Note:

1.For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
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2. Frequency
Channel (MHz)

00 2402
01 2403
02 2404
39 2441
40 2442
41 2443
77 2479
78 2480

a) The type of modulation used by the equipment:
mFHSS
oother forms of modulation

b) In case of FHSS modulation:
+In case of non-Adaptive Frequency Hopping equipment:
The number of Hopping Frequencies:
+In case of Adaptive Frequency Hopping Equipment:
The maximum number of Hopping Frequencies: 79
The minimum number of Hopping Frequencies: 79
The (average) Dwell Time:

c) Adaptive / non-adaptive equipment:
onon-adaptive Equipment
madaptive Equipment without the possibility to switch to a non-adaptive mode
oadaptive Equipment which can also operate in a non-adaptive mode

d) In case of adaptive equipment:

The Channel Occupancy Time implemented by the equipment:

oThe equipment has implemented an LBT based DAA mechanism

* In case of equipment using modulation different from FHSS:

mThe equipment is Frame Based equipment

oThe equipment is Load Based equipment

oThe equipment can switch dynamically between Frame Based and Load Based equipment
The CCA time implemented by the equipment: ........ MS
The value q as referred to in clause 4.3.2.5.2.2.2 .........

oThe equipment has implemented an non-LBT based DAA mechanism

oThe equipment can operate in more than one adaptive mode

e) In case of non-adaptive Equipment:
The maximum RF Output Power (e.i.r.p.):..........dBm
The maximum (corresponding) Duty Cycle: ........... %
Equipment with dynamic behavior, that behavior is described here. (e.g. the different
combinations of duty cycle and corresponding power levels to be declared):

f) The worst case operational mode for each of the following tests:

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,
Guangdong, China

Tel: 769-27280901  Fax:769-27280901 http://www.fcs-lab.com
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*  RF Output Power

GFSK
* Accumulated Transmit Time, Frequency Occupation & Hopping Sequence
+ GFSK
Hopping Frequency Separation (only for FHSS equipment)
GFSK
* Occupied Channel Bandwidth
GFSK
+ Transmitter unwanted emissions in the OOB domain
GFSK
* Transmitter unwanted emissions in the spurious domain
GFSK
* Receiver spurious emissions
GFSK
* Receiver Blocking
GFSK

g) The different transmit operating modes (tick all that apply):
mOperating mode 1: Single Antenna Equipment
mEquipment with only 1 antenna
oEquipment with 2 diversity antennas but only 1 antenna active at any moment in time
oSmart Antenna Systems with 2 or more antennas, but operating in a (legacy) mode
where only 1 antenna is used. (BT mode in smart antenna systems)
oOperating mode 2: Smart Antenna Systems - Multiple Antennas without beam forming
oSingle spatial stream / Standard throughput / (BT mode)
oHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 1
oHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 2
NOTE: Add more lines if more channel bandwidths are supported.
oOperating mode 3: Smart Antenna Systems - Multiple Antennas with beam forming
oSingle spatial stream / Standard throughput (BT mode)
oHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 1
oHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 2
NOTE: Add more lines if more channel bandwidths are supported.

h) In case of Smart Antenna Systems:
« The number of Receive chains: ...........
* The number of Transmit chains: ...........
osymmetrical power distribution
oasymmetrical power distribution
In case of beam forming, the maximum beam forming gain: ...........
NOTE: Beam forming gain does not include the basic gain of a single antenna.

i) Operating Frequency Range(s) of the equipment:
* Operating Frequency Range 1: 2402 MHz to 2480 MHz
* Operating Frequency Range 2:
NOTE: Add more lines if more Frequency Ranges are supported.

j) Occupied Channel Bandwidth(s):
Occupied Channel Bandwidth : 0.767 MHz
Occupied Channel Bandwidth : 1.246 MHz
NOTE: Add more lines if more channel bandwidths are supported.

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
Tel: 769-27280901 Fax:769-27280901 http://www.fcs-lab.com
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k) Type of Equipment (stand-alone, combined, plug-in radio device, etc.):
mStand-alone
oCombined Equipment (Equipment where the radio part is fully integrated within another
type of equipment)
oPlug-in radio device (Equipment intended for a variety of host systems)
O Nl e,

I) The extreme operating conditions that apply to the equipment:

Operating temperature range:-10° C to 55° C

Operating voltage range: Power Supply or AC/DC adapter: DC 5V

(Normal: DC 3.7V)

oDetails provided are for the:

mstand-alone equipment

ocombined (or host) equipment

otest jig

m) The intended combination(s) of the radio equipment power settings and one or more
antenna assemblies and their corresponding e.i.r.p levels:

* Antenna Type
sPCB

Antenna Gain: -0.58 dBi

If applicable, additional beamforming gain (excluding basic antenna gain): ............. dB
oTemporary RF connector provided
oNo temporary RF connector provided
oDedicated Antennas (equipment with antenna connector)
oSingle power level with corresponding antenna(s)
oMultiple power settings and corresponding antenna(s)

Number of different Power Levels: .............

Power Level 1: ............. dBm
Power Level 2: ............. dBm
Power Level 3: ............. dBm

NOTE 1: Add more lines in case the equipment has more power levels.

NOTE 2: These power levels are conducted power levels (at antenna connector).
*For each of the Power Levels, provide the intended antenna assemblies,

their, corresponding gains (G) and the resulting e.i.r.p. levels also taking into
account the beamforming gain (Y) if applicable

Power Level 1: ............. dBm
Number of antenna assemblies provided for this power level: .........
Assembly # Gain (dBi) e.i.r.p.(dBm) Part number or model name
1 1.0 0.89 N/A
2
3
4

NOTE: Add more rows in case more antenna assemblies are supported for this power level.

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
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Power Level 2: ............. dBm
Number of antenna assemblies provided for this power level: .........
Assembly # Gain (dBi) e.i.r.p.(dBm) Part number or model name
1
2
3
4

NOTE: Add more rows in case more antenna assemblies are supported for this power level.

Power Level 3: ............. dBm
Number of antenna assemblies provided for this power level. .........
Assembly # Gain (dBi) e.i.r.p.(dBm) Part number or model name
1
2
3
4

NOTE: Add more rows in case more antenna assemblies are supported for this power level.

n) The nominal voltages of the stand-alone radio equipment or the nominal voltages of the
combined (host) equipment or test jig in case of plug-in devices:
Details provided are for the: mstand-alone equipment
ocombined (or host) equipment
otest jig Supply Voltage
oAC mains State  AC voltage 100-240 V
mDC State DC voltage :5V
In case of DC, indicate the type of power source
olnternal Power Supply
oExternal Power Supply or AC/DC adapter
oBattery: 3.7V
oOther: ...,
o) Describe the test modes available which can facilitate testing:

GFSK 1.0 default
BT BR+EDR | m/4-DQPSK 1.0 default | Engineering
mode
8DPSK 1.0 default
p) The equipment type (e.g. Bluetooth®, IEEE 802.11™ [i.3], proprietary, etc.):

BT
q) If applicable, the statistical analysis referred to in clause 5.4.1 q)
(to be provided as separate attachment)
r) If applicable, the statistical analysis referred to in clause 5.4.1r)
(to be provided as separate attachment)

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
Tel: 769-27280901 Fax:769-27280901 http://www.fcs-lab.com
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s) Geo-location capability supported by the equipment:

oYes

oThe geographical location determined by the equipment as defined in clause 4.3.1.13.2 or

clause 4.3.2.12.2 is not accessible to the user

m No

t) Describe the minimum performance criteria that apply to the equipment (see clause
4.3.1.12.3 or clause 4.3.2.11.3):

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
Tel: 769-27280901 Fax:769-27280901 http://www.fcs-lab.com
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2.2 ENVIRONMENTAL CONDITIONS FOR TESTING

Test Condition Temperature(°C) Voltage(V) Relative Humidity (%)
NT/NV 24.2 5v 37
LT/NV -10 5V /
HT/NV 55 5v /

Note:

(1) The HT 55°C and LT -10°C was declare by manufacturer, The EUT couldn’t be operate
normally with higher or lower temperature.

(2) NV: Normal Voltage; NT: Normal Temperature.

(3) LT: Low Extreme Test Temperature; HT: High Extreme Test Temperature.

2.3 TEST MODE

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

E-1
EUT

The EUT was programmed to be in continuously transmitting mode.

Test Channel EUT Channel Test Frequency (MHz)
lowest CHO00 2402
middle CH39 2441
highest CH78 2480

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
Tel: 769-27280901 Fax:769-27280901 http://www.fcs-lab.com
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2.4 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

ltem Equipment Mfr/Brand Model/Type No. Serial No. Note
1 laptop Lenovo E495 N/A N/A
Support units
ltem Equipment Mfr/Brand Model/Type No. Serial No. Note
N/A N/A N/A N/A N/A N/A
Note:

(1) The support equipment was authorized by Declaration of Confirmation.

(2) For detachable type 1/O cable should be specified the length in cm in [Length] column.

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
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2.5 EQUIPMENTS LIST
Kind of Equipment Manufacturer Type No. Serial No. Last Calibration | Calibrated Until
Bilog Antenna TESEQ CBL6111D 34678 2023.08.29 2024.08.28
Horn Antenna SCHWARZBECK BBHA 9120D 9120D-1343 2023.08.29 2024.08.28
Pre-Amplifier(0.1M-3GHz) EM EM330 060665 2023.08.29 2024.08.28
Pre-Amplifier(1G-18GHz) SKET LNPA-01018G-45] SK2018080901 2023.08.29 2024.08.28
Wireless Communications
R&S CMW 500 133884 2023.08.29 2024.08.28
Test Set
Signal Analyzer Agilent N9020A MY51110105 2023.08.29 2024.08.28
Temperature & Humidity HH660 Mieo N/A 2023.08.29 2024.08.28
turn table EM SC100_1 60531 N/A N/A
Antenna mast EM SC100 N/A N/A N/A
AC Power Source APC KDF-11010G F214050035 N.C.R N.C.R
RF Connected Test equipment
Kind of Equipment Manufacturer Type No. Serial No. Last Calibration | Calibrated Until
USB RF power sensor DARE RPR3006W 15100041SNOO03 2023.08.29 2024.08.28
MY55520005 2023.08.29 2024.08.28
MIMO Power Kevsight U2021XA MY55520006 2023.08.29 2024.08.28
measurement test Set ysig MY56120038 2023.08.29 2024.08.28
MY56280002 2023.08.29 2024.08.28
Signal Generator Agilent N5182A MY46240556 2023.08.29 2024.08.28
Signal Analyzer Agilent N9020A MY49100060 2023.08.29 2024.08.28
Universal Radio
R&S CMU200 11764 2023.08.29 2024.08.28
communication tester
Wireless
R&S CMW 500 133884 2023.08.29 2024.08.28
Communications Test Set
Temperature & Humidity HH660 Mieo N/A 2023.08.29 2024.08.28
Temperature& Humidity
Safety test GDS-250 171200018 2023.08.29 2024.08.28
test chamber
programmable power
Agilent E3642A MY40002025 2023.08.29 2024.08.28
supply
Attenuator HP 8494B DC-18G 2023.08.29 2024.08.28
AC Power Source APC KDF-11010G F214050035 N.C.R N.C.R
Router WAVLINK WL-WN575A2 | WL1512260336 N.C.R N.C.R

Dongguan Funas Testing Technology Co., Ltd.
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3. RF OUTPUT POWER

3.1 LIMIT

FHSS:

The maximum RF output power for adaptive Frequency Hopping equipment shall be equal to or
less than 20 dBm. The maximum RF output power for non-adaptive Frequency Hopping equipment
shall be declared by the manufacturer. See clause 5.4.1 m). The maximum RF output power for
this equipment shall be equal to or less than the value declared by the manufacturer. This declared
value shall be equal to or less than 20 dBm.

Other than FHSS:

For adaptive equipment using wide band modulations other than FHSS, the maximum RF output
power shall be20 dBm. The maximum RF output power for non-adaptive equipment shall be
declared by the supplier and shall not exceed20 dBm. See clause 5.4.1 m). For non-adaptive
equipment using wide band modulations other than FHSS, the maximum RF output power shall be
equal to or less than the value declared by the supplier.

This limit shall apply for any combination of power level and intended antenna assembly.

Limit
20 dBm

Between the start and stop times of each individual burst calculate the RMS power over the burst using the
formula below. Save these Py, values. as well as the start and stop times for each burst.

1 &
e == > B o
e
with 'k’ being the total number of samples and 'n' the actual sample number

3.2 TEST PROCEDURES

1. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.2.1 for the test conditions.
2. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.2.2 for the measurement method.

a) Use a fast power sensor suitable for 2.4 GHz and capable of 1 MS/s.
Use the following settings:
- Sample speed 1 MS/s or faster.
- The samples must represent the power of the signal.
- Measurement duration: For non-adaptive equipment: equal to the observation period defined
in b)

b) Clause 4.3.1.3.2 or clause 4.3.2.4.2. For adaptive equipment, the measurement duration shall
be long enough to ensure a minimum number of bursts (at least 10) is captured

c) Print the plots from power sensor by used power sensor on PC, select the max result and
record it.

3.3 TEST SETUP

N

1.0Oven
2.EUT
3.DCBlocking device
4 POWER SENSOR
S.PC

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,
Guangdong, China

Tel: 769-27280901  Fax:769-27280901 http://www.fcs-lab.com




N\

___o“

M=

) Page 18 of 58 Report No.: FCS202304194W01

3.4 TEST RESULT

Modulation GFSK
Extreme
Test conditions Normal
LTNV HTNV
Hopping 1.65 1.52 1.48
EIRP (dBm)
Max. E.I.LR.P 1.65
Limit 20dBm (-10dBW)
Burst plot >10
Result Complies

Note: Average EIRP Power = Burst power + the antenna gain value

GFSK HOPPING

Freguency: Hopping R Power. 857dBm
put Power

40 = Power

Amplitude (4B m]

[
=

0 20 40

Time (ms)
Sample Time:40ms, Sample Rate: 1MSis
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Modulation m/4DQPSK
Extreme
Test conditions Normal
LTNV HTNV
Hopping 1.81 1.43 1.42
EIRP (dBm)
Max. E.I.LR.P 1.81
Limit 20dBm (-10dBW)
Burst plot >10
Result Complies

Note: Average EIRP Power = Burst power + the antenna gain value

/4-DQPSK HOPPING

Frequency: Hopping G Power: 7.91dBm
put Power

40 — Power

(dBm|

Amplitude

-20

40

0 20 40

Time (ms)
Sample Time:40ms, Semple Rate: 1MSis
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Modulation 8DPSK
Extreme
Test conditions Normal
LTNV HTNV
Hopping 1.78 1.76 1.74
EIRP (dBm)
Max. E.I.LR.P 1.78
Limit 20dBm (-10dBW)
Burst plot >10
Result Complies

Note: Average EIRP Power = Burst power + the antenna gain value

8DPSK HOPPING

RF Qutput Power

Frequency: Hopping Pover: 9.67d8m

40 — Power

(dBm|

Amplitude

0 20 40

Time (ms)
Sample Time:40ms, Semple Rate: 1MSis
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4. ACCUMULATED TRANSMIT TIME, FREQUENCY OCCUPATION

& HOPPING SEQUENCE

4.1 LIMIT

Non-adaptive frequency hopping systems

The Accumulated Transmit Time on any hopping frequency shall not be greater than 15 ms within

any observation period of 15 ms multiplied by the minimum number of hopping frequencies (N) that

have to be used.

Non-adaptive medical devices requiring reverse compatibility with other medical devices placed on

the market that are compliant with version 2.0.2 or earlier versions of ETSI EN 300 328, are

allowed to have an operating mode in which the maximum Accumulated Transmit Time is 400 ms
within any observation period of 400 ms multiplied by the minimum number of hopping frequencies

(N) that have to be used, only when communicating to these legacy devices

already placed on the market. In order for the equipment to comply with the Frequency Occupation

requirement, it shall meet either of the following two options:

Option 1: Each hopping frequency of the hopping sequence shall be occupied at least once within a
period not exceeding four times the product of the dwell time and the number of hopping
frequencies in use.

Option 2: The occupation probability for each frequency shall be between ((1/U) x 25 %) and 77 %
where U is the number of hopping frequencies in use.

The hopping sequence(s) shall contain at least N hopping frequencies where N is 15 or 15 divided

by the minimum Hopping Frequency Separation in MHz, whichever is the greater.

Adaptive frequency hopping equipment

Adaptive Frequency Hopping equipment shall be capable of operating over a minimum of 70 % of

the band specified in clause 1.

The Accumulated Transmit Time on any hopping frequency shall not be greater than 400 ms within

any observation period of 400 ms multiplied by the minimum number of hopping frequencies (N)

that have to be used. In order for the equipment to comply with the Frequency Occupation

requirement, it shall meet either of the following two options:

Option 1: Each hopping frequency of the hopping sequence shall be occupied at least once within a
period not exceeding four times the product of the dwell time and the number of hopping
frequencies in use.

Option 2: The occupation probability for each frequency shall be between ((1/U) x 25 %) and 77 %
where U is the number of hopping frequencies in use.

The hopping sequence(s) shall contain at least N hopping frequencies at all times, where N is 15 or

15 divided by the minimum Hopping Frequency Separation in MHz, whichever is the greater.

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
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Other Requirements

For non-Adaptive Frequency Hopping equipment, from the N hopping frequencies defined in
clause 4.3.1.4.3.1 above, the equipment shall transmit on at least one hopping frequency while
other hopping frequencies are blacklisted. For equipment that blacklists one or more hopping
frequencies, these blacklisted frequencies are considered as active transmitting for the calculation
of the MU factor of the equipment. See also clause 5.4.2.2.1.3 step 4, second bullet item

and clause 5.4.2.2.1.4 step 3, note 2.For Adaptive Frequency Hopping equipment, from the N
hopping frequencies defined in clause 4.3.1.4.3.2 above, the equipment shall consider at least
one hopping frequency for its transmissions. Providing that there is no interference

present on this frequency with a level above the detection threshold defined in clause 4.3.1.7.2.2
point 5 or clause 4.3.1.7.3.2 point 5, then the equipment shall have transmissions on this
frequency. For non-Adaptive Frequency Hopping equipment, when not transmitting on a hopping
frequency, the equipment has to occupy that frequency for the duration of the typical dwell time
(see also definition for blacklisted frequency in clause 3.1).

For Adaptive Frequency Hopping equipment using LBT based DAA, if a signal is detected during
the CCA, the equipment may jump immediately to the next frequency in the hopping sequence
(see clause 4.3.1.7.2.2 point 2)

provided the limit for maximum dwell is respected.

4.2 TEST PROCEDURE
1. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.4.1 for the test conditions.
2.Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.4.2 for the measurement method.
a)Set EUT work in hopping mode;
b) Centre Frequency: Equal to the hopping frequency being investigated
c)Frequency Span: 0 Hz
d)RBW:~ 50 % of the Occupied Channel Bandwidth(383.5K for 1M, 623K for 3M)
e) VBW: = RBW (383.5KHz for 1M,623KHz for 3M)

f) Detector Mode: RMS

)Sweep time: Equal to the applicable observation period (see clause 4.3.1.4.3.1 or clause
9431.4.32)

h) Number of sweep points: 30000
j) Trace mode: Clear / Write

k) Trigger: Free Run
4.3 TEST SETUP

1.0Oven
2. EUT
3.DCBlocking device
4 Spectrum
5PC
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4.4 TEST RESULT

Accumulated_Transmit_Time
Condition Mode Frequency(MHz) Pulse Accumulated Limit(ms) Sweep Burst Results
Time(ms) Transmit Time(ms) Number
Time(ms)
NVNT 1DH5 2402 2.924 309.944 400 31600 106 Pass
NVNT 1DH5 2480 2.924 321.640 400 31600 110 Pass
NVNT 2DH5 2402 2.928 295.728 400 31600 101 Pass
NVNT 2DH5 2480 2.928 304.512 400 31600 104 Pass
NVNT 3DH5 2402 1.676 263.132 400 31600 157 Pass
NVNT 3DH5 2480 1.683 252.450 400 31600 150 Pass
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s Frequenc Frequenc Limit | Sweep Time Burst .
Condition | Mode (I\q/IHz) ’ Occupgtion (yms) (ms) (n?s) Number Verdict
NVNT 1DH5 2402 2.924 >0 923.984 1 Pass
NVNT 1DH5 2480 2.924 >0 923.984 3 Pass
NVNT 2DH5 2402 2.928 >0 925.248 5 Pass
NVNT 2DH5 2480 2.928 >0 925.248 4 Pass
NVNT 3DH5 2402 2.932 >0 926.512 8 Pass
NVNT 3DH5 2480 2.932 >0 926.512 9 Pass
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Condition

Mode

Hopping
Number

Limit

Band Allocation

Limit Band Allocation

Verdict

(%)

(%)

NVNT | 1-DH5 79 15 96.700 70 Pass
NVNT | 2-DH5 79 15 97.200 70 Pass
NVNT | 3-DH5 79 15 97.200 70 Pass

T auonaro |

05:41:42 PM Apr
TRACE]

GHz

PNO: F:
IFGain:Low

Avg Type: Log-Pwr
“Fast GO Trig: FreeRun
#Atten: 30 dB

6
i &
DETAAAAAA

PNO: Fast
IFGain:Low

[ SENSE:PULSE]

ALIGN AUTO

Fast GO Trig: FreeRun

#Atten: 30 df

Avg Type: Log-Pwr

Mkr2 2.481 496 0 GHz|

Ref Offset 0.5 dB.

Mkr2 2.481 663 0 GHz|
-29,

Start 2.40000 GHz
#Res BW 1.0 MHz

#VBW 1.0 MHz

FUNCTION _| FUNCTION WIDTH

2.400 751 5 GHz
2.481 496 0 GHz

-30.41 dBm
-30.58 dBm

Stop 2.48350 GHz
Sweep 1.000 ms (1001 pts)

e

[ SENSE:PULSE]

AR AUTO |

11:38:09 AM

3
4
5
6
7
8
9

10
"

2.400 501 0 GHz
2.481 663 0 GHz

-30.92 dBm
-29.14 dBm

Avg Type: Log-Pwr cel 23
. Trig: Free Run TveE|
it & #attem 30dB DETAAAAAA
Mkr2 2.481 663 0 GHZ
Ref Offset 0.5 dB.
19 gBidiv Ref 0.97 dBm -29.14 dBm|
903 p——— A N
19.0
1
iy Té
-39.0
49.0 1
59.0
-69.0
79.0
-89.0
Start 2.40000 GHz Stop 2.48350 GHz|
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

use

s

Ref Offset 05 dB
[0 dBidiv__Ref 0.05 dBm -30.58 dBm)| 19g jdiv Ref 0.65 dBm 29.77 dBm)|
og e
-9.95 -9.35
200 bRt 2 194 T \
300 - Q% 294 ﬁ 2, ’ﬁ
400 394 |
| |
500 s -49.4 1
-60.0 -59.4
700 -69.4
-80.0 794
90.0 -89.4
Start 2.40000 GHz Stop 2.48350 GHz.

#Res BW 1.0 MHz

2.400 501 0 GHz
2.481 663 0 GHz

#VBW 1.0 MHz

-30.76 dBm
-29.77 dBm

[ FUNCTION [ FUNCTONWDTH] __________ FUNCTONVALE 3

Sweep 1.000 ms (1001 pts)|

|

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong,
Tel: 769-27280901

China

Fax:769-27280901

http://www.fcs-lab.com




) Page 29 of 58 Report No.: FCS202304194W01

5. HOPPING FREQUENCY SEPARATION
5.1 LIMIT

a. Non-adaptive frequency hopping systems
For non-adaptive Frequency Hopping equipment, the Hopping Frequency Separation shall be
equal to or greater than the Occupied Channel Bandwidth (see clause 4.3.1.8), with a
minimum separation of 100 kHz.
For equipment with a maximum declared RF Output power level of less than 10 dBm e.i.r.p. or
for non-adaptive Frequency Hopping equipment operating in a mode where the RF Output
power is less than 10 dBm e.i.r.p. only the minimum Hopping Frequency Separation of 100

kHz applies.
b. Adaptive frequency hopping systems

For adaptive Frequency Hopping equipment, the minimum Hopping Frequency Separation
shall be 100 kHz.

Adaptive Frequency Hopping equipment that switched to a non-adaptive mode for one or more
hopping frequencies because interference was detected on these hopping frequencies with a
level above the threshold level defined in clause 4.3.1.7.2.2, point 5 or clause 4.3.1.7.3.2, point
5, is allowed to continue to operate with a minimum Hopping Frequency Separation of 100 kHz
as long as the interference remains present on these hopping frequencies. The equipment
shall continue to operate in an adaptive mode on other hopping frequencies.

Adaptive Frequency Hopping equipment which decided to operate in a non-adaptive mode on
one or more hopping frequencies without the presence of interference, shall comply with the
limit in clause 4.3.1.5.3.1 for these hopping frequencies as well as with all other requirements
applicable to non-adaptive frequency hopping equipment.

5.2 TEST PROCEDURE
a. Please refer to ETSI EN 300 328 (V2.1.1) clause 5.4.5.1 for the test conditions.

b. Please refer to ETSI EN 300 328 (V2.1.1) clause 5.4.5.2 for the measurement method.

- Centre Frequency: Centre of the two adjacent hopping frequencies
- Frequency Span: Sufficient to see the complete power envelope of both hopping frequencies
- RBW: 1 % of the Span
- RBW: 30K
VBW:100K
- Detector Mode: RMS
- Trace Mode: Max Hold
- Sweep time: 1S

5.3 TEST SETUP

1.0Oven
2. EUT
3.DCBlocking device
4. Spectrum
5 PC
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5.4 TEST RESULT

NVNT 1DH5 2402 996.0000 >100 Pass

NVNT 1DH5 2480 996.0000 >100 Pass
NVNT 2DH5 2402 1000.0000 >100 Pass
NVNT 2DH5 2480 1002.0000 >100 Pass
NVNT 3DH5 2402 1000.0000 >100 Pass
NVNT 3DH5 2480 1006.0000 >100 Pass
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6. OCCUPIED CHANNEL BANDWIDTH
6.1 LIMIT

The Occupied Channel Bandwidth for each hopping frequency shall fall completely within the
band given in table 1.

For non-adaptive Frequency Hopping equipment with e.i.r.p. greater than 10 dBm, the Occupied
Channel Bandwidth for every occupied hopping frequency shall be equal to or less than the
Nominal Channel Bandwidth declared by the manufacturer. See clause 5.4.1 j). This declared
value shall not be greater than 5 MHz.

6.2 TEST PROCEDURES
1. Please refer to ETSI EN 300 328 (V2.1.1) clause 5.4.7.1 for the test conditions.
2. please refer to ETSI EN 300 328 (V2.1.1) clause 5.4.7.2 for the measurement method.
-- Centre Frequency: The centre frequency of the channel under test

-- Resolution BW: ~ 1 % of the span without going below 1 %

--Frequency Span for frequency hopping equipment: Lowest frequency separation that is used

within the hopping sequence)

--Frequency Span for other types of equipment:2 x Nominal Channel Bandwidth (e.g. 2 MHz

for a 1 MHz channel)
-- Detector Mode: RMS
--Trace Mode: Max Hold

--Sweep time:1S

6.3 TEST SETUP

1.0ven
2.EUT
3.DCBlocking device
4 Spectrum
5PC
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6.4 TEST RESULT
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Condition Mode Frequency(MHz) | OBW(MHz) Lower Upper Limit Edge(MHz) Results Remark
Edge(MHz) Edge(MHz)
NVNT 1DH1 2402 0.794 2401.577 NA 2400-2483.5MHz Pass
NVNT 1DH1 2480 0.790 NA 2480.360 2400-2483.5MHz Pass
NVNT 2DHA1 2402 1.155 2401.388 NA 2400-2483.5MHz Pass
NVNT 2DH1 2480 1.152 NA 2480.533 2400-2483.5MHz Pass
NVNT 3DHA1 2402 1.158 2401.407 NA 2400-2483.5MHz Pass
NVNT 3DHA1 2480 1.156 NA 2480.555 2400-2483.5MHz Pass
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7. TRANSMITTER UNWANTED EMISSIONS INTHE OOB DOMAIN

7.4 LIMIT
Clause Frequency Limit
2483.5-2483 5B -100Bm/MHz
43193 A -20dBm/MHz
a0 as, -30dBm/MHz
A R | e P —
7.2 TEST PROCEDURES |

1. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.8.1 for the test conditions.

2. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.8.2 for the measurement method.

For systems using FHSS modulation, the measurements shall be performed during normal

operation (hopping).

*Connect the UUT to the spectrum analyser and use the following settings:

- Centre Frequency: 2 484 MHz

- Span: 0 Hz

- Resolution BW: 1 MHz

- Filter mode: Channel filter

- Video BW: 3 MHz

- Detector Mode: RMS

- Trace Mode: Max Hold

- Sweep Mode: Continuous

- Sweep Points: Sweep Time [s] / (1 us) or 5 000 whichever is greater

- Trigger Mode: Video trigger; in case video triggering is not possible, an external trigger source
maybe used

- Sweep Time: > 120 % of the duration of the longest burst detected during the measurement of
the RF Output Power

7.3 TEST SETUP

1.0Oven
2 EUT
3.DCBIlocking device
4. Spectrum
5PC
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7.4 TEST RESULT
[ Transmitter unwanted_emissions in the OOB ]
Condition | Mode CF MF Level Segment M F(MHz) | Level(dBm Segment Results
(MHz) (MHz) (dBm/MHz) A Limit(dBm/MHz) /MHz) B
Limit(dBm
/MHZz)
NVNT 1DH1 2402 2399.500 -63.06 -10 2398.500 -67.47 -20 Pass
NVNT 1DH1 2480 2484.000 -66.53 -10 2485.000 -69.06 -20 Pass
NVNT 2DHA1 2402 2399.345 -64.45 -10 2398.190 -69.47 -20 Pass
NVNT 2DHA1 2480 2484.000 -66.66 -10 2485.152 -70.28 -20 Pass
NVNT 3DH1 2402 2399.342 -64.37 -10 2398.184 -69.30 -20 Pass
NVNT 3DH1 2480 2484.000 -66.81 -10 2485.156 -70.03 -20 Pass
Out-Of-Band Out-Of-Band
& §
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8. SPURIOUS EMISSIONS - TRANSMITTER
8.1 LIMIT
Maximum power,
Frequency range e.r.p( <1 GHz) Bandwidth
e.i.r.p(> 1 GHz)
30 MHz to 47 MHz -36 dBm 100 KHz
47 MHz to 74 MHz -54 dBm 100 KHz
74 MHz to 87.5 MHz -36 dBm 100 KHz
87.5 MHz to 118 MHz -54 dBm 100 KHz
118 MHz to 174 MHz -36 dBm 100 KHz
174 MHz to 230 MHz -54 dBm 100 KHz
230 MHz to 470 MHz -36 dBm 100 KHz
470 MHz to 862 MHz -54 dBm 100 KHz
862 MHz to 1 GHz -36 dBm 100 KHz
1 GHz to 12.75 GHz -30 dBm 1 MHz
8.2 TEST PROCEDURES

1. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.9.1 for the test conditions.
2. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.9.2 for the measurement method.

Spectrum Analyzer Setting

Frequency Start to Stop 30 MHz to 1000 MHz 1000 MHz to 12750MHz

Resolution bandwidth 100 kHz 1 MHz

Video bandwidth 300 kHz 3 MHz

Filter type 3 dB (Gaussian)

Detector mode Peak

Trace Mode Max Hold

Sweep Points = 19400 (Set as 20000) = 23 500 (Set as 24000)
For non continuous transmissions (duty cycle less than 100 %), the
sweep time shall be sufficiently long, Below 1GHz such that for each

Sweep Time 100 kHz frequency step, Above 1GHz such that for each 1MHz
frequency step the measurement time is greater than two transmissions
of the UUT, on any channel

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
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a. The EUT was placed on the top of the turntable in Semi Anechoic Room.

b. The test shall be made in the transmitting mode. The turntable was rotated by 360 degrees to
determine the position of the highest radiation.

c. This measurement shall be repeated with the transmitter in standby mode where applicable.

d. For 30~1000MHz spurious emissions measurement, the broad band bi-log receiving antenna
was placed 3 meters far away from the turntable.

e. The broadband receiving antenna was fixed on the same height with the EUT to find each
suspected emissions of both horizontal and vertical polarization. Each recorded suspected
value is indicated as Read Level (Raw).

f. Replace the EUT by standard antenna and feed the RF port by signal generator.

g. Adjust the frequency of the signal generator to the suspected emission and slightly rotate the
turntable to locate the position with maximum reading.

h. Adjust the power level of the signal generator to reach the same reading with Read Level

(Raw).

. The level of the spurious emission is the power level of (8) plus the gain of the standard
antenna in dBi and minus the loss of the cable used between the signal generator and the
standard antenna.

j- If the level calculated in (9) is higher than limit by more than 6dB, then lower the RBW of the
spectrum analyzer to 30KHz. If the level of this emission does not change by more than 2dB,
then it is taken as narrowband emission, otherwise, wideband emission.

k. The measurement shall be repeated at the lowest and the highest channel of the stated
frequency range.

I. EUT Orthogonal Axis:

“X” - denotes Laid on Table; “Y” - denotes Vertical Stand; “Z” - denotes Side Stand.

8.3 TEST SETUP

(A) Radiated Emission Test Set-Up, Frequency Below 1000MHz

i K
-—  3m
Turntable - :
: . I Im to dm
Spectrutn =
poume | 1 | ! ‘
| i ——
Ground Plane e ~
Coaxal Cable
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

; J
EEEEESsSEw

Test
Recever

8.4 EUT OPERATION DURING TEST

1. The EUT was programmed to be in continuous transmitting mode.

2. For the initial investigation on the highest, lowest frequency, no significant differences in
spurious emissions were observed between these 2 channels. The worst test data was shown
3. There is a filter used during the test, the fundamental signals will be not shown in the plot.
4. The EUT is connected with the GSM base station when the BT is transmitting.
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8.5 TEST RESULT

Remark: The all data rate modes had been test, but only worse test data was recorded in the test report.
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TX 8DPSK/2480MHz
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9. SPURIOUS EMISSIONS - RECEIVER

9.1 LIMIT
Clause Test Item Frequency(MHz) Limit
Spurious emissions 30-1000 -57dBm
431.11.3
(radiated) 1000-12750 -47dBm

9.2 TEST PROCEDURES
1. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.10.1 for the test conditions.
2. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.10.2 for the measurement method.

Spectrum Analyzer Setting

Frequency Start to Stop| 30 MHz to 1000 MHz 1000 MHz to 12750MHz

Resolution bandwidth 100 kHz 1 MHz

Video bandwidth 300 kHz 3 MHz

Filter type 3 dB (Gaussian)

Detector mode Peak

Trace Mode Max Hold

Sweep Points = 19400 (Set as 20000) | = 23 500 (Set as 24000)
For non continuous transmissions (duty cycle less than 100 %), the sweep
time shall be sufficiently long, Below 1GHz such that for each 100 kHz

Sweep Time frequency step, Above 1GHz such that for each 1MHz frequency step the
measurement time is greater than two transmissions of the UUT, on any
channel

a. The EUT was placed on the top of the turntable in Semi Anechoic Room.

The test shall be made in the receiving mode. The turntable was rotated by 360 degrees to
determine the position of the highest radiation.

For 30~1000MHz/1000~12750MHz spurious emissions measurement, the broad band
bi-log receiving antenna was placed 3 meters far away from the turntable.

The broadband receiving antenna was fixed on the same height with the EUT to find each
d. suspected emissions of both horizontal and vertical polarization. Each recorded suspected
value is indicated as Read Level (Raw).

e. Replace the EUT by standard antenna and feed the RF port by signal generator.

f Adjust the frequency of the signal generator to the suspected emission and slightly rotate
" the turntable to locate the position with maximum reading.
g Adjust the power level of the signal generator to reach the same reading with Read Level
" (Raw).
The level of the spurious emission is the power level of (7) plus the gain of the standard
h. antenna in dBi and minus the loss of the cable used between the signal generator and the
standard antenna.
The measurement shall be repeated at the lowest and the highest channel of the stated
frequency range.
EUT Orthogonal Axis:©
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9.3 EUT OPERATION DURING TEST

The EUT was programmed to be in continuously receiving mode.

9.4 TEST SETUP

(A) Radiated Emission Test Set-Up, Frequency Below 1000MHz

—
Turntable
Im to 4m
Spectrutn
Analyzer il
| —
Ground Plane —— /
Coamal Cable
(B) Radiated Emission Test Set-Up Frequency Above 1 GHz
Turntable ' 3 — I
EUT '
Test
Recesver
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9.5 TEST RESULT
Remark: The all data rate modes had been test, but only worse test data was recorded in the test report.
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10. RECEIVER BLOCKING

10.1 LIMIT

While maintaining the minimum performance criteria as defined in clause 4.3.1.12.3, the blocking
levels at specified frequency offsets shall be equal to or greater than the limits defined for the

applicable receiver category provided in table 6, table 7 or table 8.

Receiver Category 1

Table 6: Receiver Blocking parameters for Receiver Categ

ory 1 equipment

Wanted signal
mean Blocking signal . Blocking Type of blocking
power from frequency signal power Sianal
companion (MHz) (dBm) 9
device (dBm)
, 2380
Pmin + 6 dB 25035 -53 CcwW
2 300
Pmin + 6 dB 2 330 -47 Ccw
2 360
2523,5
2 553,5
, 2 583,5
Pmin + 6 dB 26135 -47 Ccw
2643,5
2673,5

signal.

NOTE 1: Pmin is the minimum level of the wanted signal (in dBm) required to meet the
minimum performance criteria as defined in clause 4.3.2.11.3 in the absence of any blocking

NOTE 2: The levels specified are levels in front of the UUT antenna. In case of conducted
measurements, the levels have to be corrected by the actual antenna assembly gain.

Receiver Category 2

Table 7: Receiver Blocking parameters for Receiver Cate

ory 2 equipment

Wanted signal
mean Blocking signal . Blocking Type of blocking
power from frequency signal power Sianal
companion (MHz) (dBm) 9
device (dBm)
, 2380
Pmin + 6 dB 25035 -57 CwW
, 2300
Pmin + 6 dB 25835 -47 Ccw

signal.

NOTE 1: Pmin is the minimum level of the wanted signal (in dBm) required to meet the
minimum performance criteria as defined in clause 4.3.2.11.3 in the absence of any blocking

NOTE 2: The levels specified are levels in front of the UUT antenna. In case of conducted
measurements, the levels have to be corrected by the actual antenna assembly gain.

Dongguan Funas Testing Technology Co., Ltd.
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Table 8: Receiver Blocking parameters for Receiver Category 3 equipment

Wanted signal
mean Blocking signal _ Blocking Type of blocking
power from frequency signal power Signal
companion (MHz) (dBm) 9
device (dBm)
, 2 380
Pmin + 12 dB 25035 -57 Ccw
, 2 300
Pmin + 12 dB 25835 -47 Ccw

NOTE 1: Pmin is the minimum level of the wanted signal (in dBm) required to meet the
minimum performance criteria as defined in clause 4.3.2.11.3 in the absence of any blocking

signal.
NOTE 2: The levels specified are levels in front of the UUT antenna. In case of conducted

measurements, the levels have to be corrected by the actual antenna assembly gain.
10.2 TEST PROCEDURES
1. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.11.1 for the test conditions.
2. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.11.2 for the measurement method.
- RBW: use next available RBW setting below the measured Occupied Channel Bandwidth
Occupied Channel Bandwidth)
- Filter type: Channel Filter
- VBW: > RBW
- RBW:1M

VBW:3M (Max 2M)
- Detector Mode: RMS
- Centre Frequency: Equal to the hopping frequency to be tested
- Span: 0 Hz
- Sweep time: > Channel Occupancy Time of the UUT. If the Channel Occupancy Time is
non-contiguous (non-LBT based equipment), the sweep time shall be sufficient tocover the period

over which the Channel Occupancy Time is spread out.

- Trace Mode: Clear/Write
- Trigger Mode: Video
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10.3 TEST SETUP

Variable attenuator Ferformance
stepsize< 1dB Ionitoring
Device
Signalling Unit
m F
Gompanion
Device  Ja—»{ 4. |Je—> Splter? | Direct Coupler
| Combiner H 'ﬁ' o E uuT
Blocking Signal
Source i l
Spectrum
i Analyzer
Cptional
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10.4 TEST RESULT

Note: The power more than 0dBm, less than 10dBm, belong to category 2.

GFSK Hopping Worst
Wanted signal Blocki :
ocking signal . .
mean power frequency Blocking signal PER Limit Results
from companion (MHz) power(dBm) CW
device (dBm)
2 380 0.28%
-57
2503,5 0.35%
-65 <10% PASS
2 300 0.18%
-47
2 583,5 0.64%
NOTE:
(1)The minimum performance criterion shall be a PER less than or equal to 10 %. The
manufacturer may declare alternative performance criteria as long as that is appropriate for the
intended use of the equipment (see clause 5.4.1.t).
(2) Pmin=-71dBm

1/4-DQPSK Hopping Worst

VYnaen;ﬁdpts)lvgvg?I Blocking signal Blocking signal
; . frequency PER Limit Results
rom companion (MHz) power(dBm) CW
device (dBm)
2 380 0.40%
-57
2503,5 0.56%
-65 <10% PASS
2 300 0.15%
-47
2 583,5 0.21%

NOTE:
(1)The minimum performance criterion shall be a PER less than or equal to 10 %. The

manufacturer may declare alternative performance criteria as long as that is appropriate for the
intended use of the equipment (see clause 5.4.1.t).
(2) Pmin=-71dBm
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8DPSK Hopping Worst

V:/na:;ﬁdpzlv%g?' P retoney | Blocking signal PER Limit Results
from companion (Ic\l/le) y power(dBm) CW
device (dBm)
2380 0.19%
-57
2503,5 0.51%
-65 <10% PASS
2 300 0.18%
-47
2583,5 0.24%

NOTE:
(1)The minimum performance criterion shall be a PER less than or equal to 10 %. The

manufacturer may declare alternative performance criteria as long as that is appropriate for the
intended use of the equipment (see clause 5.4.1.t).
(2) Pmin=-71dBm
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11. ADAPTIVE (CHANNEL ACCESS MECHANISM)

11.1 LIMIT

The frequency range of the equipment is determined by the lowest and highest

Adaptive Frequency Hopping using LBT based DAA:

1. COT<60 ms;

2. Idle Period = 5% of COT;

3. Detection threshold level = -70 dBm/MHz + (20 dBm - Pout e.i.r.p.)/1 MHz (Pout in dBm).
Adaptive Frequency Hopping using other forms of DAA (non-LBT based):

1.The frequency shall remain unavailable for a minimum time equal to 1 second or 5 times the
actual number of hopping frequencies in the current (adapted) channel map used by the
equipment

2. COT <40ms;

3. Idle Period = 5% of COT;

4. Detection threshold level = -70 dBm/MHz + (20 dBm - Pout e.i.r.p.)/1 MHz (Pout in dBm).
Short Control Signalling Transmissions:

Short Control Signalling Transmissions shall have a maximum duty cycle TxOn / (TxOn +
TxOff) ratio of 10 % within any observation period of 50 ms.

11.2 TEST PROCEDURES

1. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.6.1 for the test conditions.

2. Please refer to ETSI EN 300 328 (V2.2.2) clause 5.4.6.2 for the measurement method.

3. The spectrum analyzer sweep was triggered by the start of the interfering signal, with the

interfering signal present, a 100 % duty cycle CW signal is inserted as the blocking signal.

- RBW: = Occupied Channel Bandwidth (if the analyzer does not support this setting, the

highest available setting shall be used)

- RBW: use next available RBW setting below the measured Occupied Channel Bandwidth

- Filter type: Channel Filter

- RBW:1M/VBW:3M

- Detector Mode: RMS

- Centre Frequency: Equal to the hopping frequency to be tested.

- Span: 0 Hz

- Sweep time: > Channel Occupancy Time of the UUT. If the Channel Occupancy Time is
non-contiguous (non-LBT based equipment), the sweep time shall be sufficient to cover the
period over which the Channel Occupancy Time is spread out

- Trace Mode: Clear/Write

- Trigger Mode: Video
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11.3 TEST SETUP

Spectrum
Analyzer
| Spitter! Companion
uut Comboiner Direct. Coupler Cevice
<« >« . ATT, |<—>
Interference
Signal
Generator
Splitters
Combiner
Unwanted
Signal
Generator

a. BT is normal transmission

b. interference shall be injected ->BT shall stop transmission.

c. blocking shall be injected ->BT does not resume any normal transmission
d. Removing the interference and blocking signal

11.4 TEST RESULTS
Note: The power less than 10dBm, not apply.
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Test Setup Photos
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Photo 1

Photo 2
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Photo 3

N
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Photo 5

Photo 6
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Iilil!l’l’Jf! f 1]
i
RO e LT o' f
g Ll 4 Ll
Wﬁ_‘—
€€ be vl ¥
oD ot
9l ZI i,

LN
5[|!||||!||||Jl|!!!|1(lhll! |i'rl|’|hir€'|:l l“'lfl‘l’l[ﬁ?!!l{ilhrﬂ’J‘QHMJ r 1’!’1[9

XXX XEND OF THE REPORT 3 3¢ 3 3% 3%

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
Tel: 769-27280901 Fax:769-27280901 http://www.fcs-lab.com




N\

_—-.\\

| gl S—

NS

TEST REPORT

Report No: FCS202404199H01

Issued for

Mid Ocean Brands B.V.

7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan,
Kowloon, Hong Kong.

ireless speaker

N/A

MO9155

MO9609

EN 62479: 2010

Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Bachao Technology Building 1, No.15, Gongye West Road.Songshan Lake Hi-Tech Industrial Area, Dongguan,

Guangdong, China
Tel: 769-27280901 Fax:769-27280901 http://www.fcs-lab.com




N\

.———.ﬁ

rwes Page 2 of 11 ReportNo.:FCS202404199H01

N
TEST RESULT CERTIFICATION

Applicant’'s Name...................... . Mid Ocean Brands B.V.

7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan,

AdAress......cooovveveveeiieeeeieeen. : Kowloon, Hong Kong.
Manufacture's Name................ : Mid Ocean Brands B.V.
AdAress....cooooeeeeeeeeeeeeeeeeeen. : 7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan,

Kowloon, Hong Kong.

Product Description

Product Name............cceeuenee. . Wireless speaker
Brand Name ........cccccecevveeess - N/A

Model Name..........cccccevininnnee : MO9155

Series Model............ccccecceveeee.s - MO9609

Test Standards..........cccccoeunee. : EN62479: 2010

This device described above has been tested by FCS, and the test results show that the equipment
under test (EUT) is in compliance with the 2014/53/EU RED Directive requirements. And it is
applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of FCS, this document
may be altered or revised by FCS, personal only, and shall be noted in the revision of the document.

Date of Test...........cccovevvieennl
Date (s) of performance of tests.: Apr 18, 2024 ~ Apr 24, 2024

Date of Issue........cccccecvveneeeeel Apr 24, 2024
TestResult..........ccooeevieeiie . Pass
Testing Engineer : |
(Sam Wang)
| —
Technical Manager : ‘_DL-"-.-—ﬂﬂ ey
(Duke Qian)
Authorized Signatory : &;w.:.__ Vﬁ\_,..mﬂ_
(Jack Wang)
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1. GENERAL INFORMATION

1.1 Assess Standard

BS EN 62479:2010: Assessment of electronic and electrical equipment related
to human exposure restrictions for electromagnetic fields (10 MHz — 300 GHz)

1.2 Assess Laboratory

Company Name: | Dongguan Funas Testing Technology Co., Ltd.
Room 105, 1/F.. Baohao Technology Building 1, No.15,
Address: Gongye West Road.Songshan Lake Hi-Tech Industrial
Area, Dongguan, Guangdong, China
Telephone: +86-769-27280901
Fax: +86-769-27280901

Laboray Accreditations

FCC Test Firm Registration Number: 514908
CNAS Number: L15566

Designation number: CN0127

A2LA accreditation number: 5545.01

ISED Number: 25801

2. CONFORMITY ASSESSMENT METHODS

General considerations

Compliance of electromagnetic emissions from electronic and electrical
equipment with the basic restrictions usually is determined by measurements and,
in some cases, calculation of the exposure level. If the electrical power used by
or radiated by the equipment is sufficiently low, the electromagnetic fields emitted
will be incapable of producing exposures that exceed the basic restrictions.

Four routes, as illustrated in Figure 1 and described as follows, can be used to
demonstrate compliance with BS EN 62479

1. Typical usage, installation and the physical characteristics of equipment make
it inherently compliant with the applicable EMF exposure levels such as those
listed in the bibliography. This low-power equipment includes unintentional (or
non-intentional) radiators, for example incandescent light bulbs and audio/visual
(A/V) equipment, information technology equipment (ITE) and multimedia
equipment (MME) that does not contain radio transmitters.

2. The input power level to electrical or electronic components that are capable of
radiating electromagnetic energy in the relevant frequency range is so low that
the available antenna power and/or the average total radiated power cannot
exceed the low-power exclusion level defined in 4.2 of BS EN 62479
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3. The available antenna power and/or the average total radiated power are limited by
product standards for transmitters to levels below the low-power exclusion level defined in

4.2 of EN 62479

4. Measurements or calculations show that the available antenna power and/or the average
total radiated power are below the low-power exclusion level defined in 4.2 of EN 62479

If none of these routes can be used, then the equipment is deemed to be out of the scope
of this standard and EMF assessment for conformity assessment purposes shall be made
according to other standards, such as IEC 62479 or other EMF product standards

=N

Determine applicable
low-power exclusion
level (see 4.2)

Choose
compliance
route

Aw By Cy

Dy

Allowed

Input power
output power

Inherently
compliant

Measurement
or calculation

l I

|

Meets
low-power
exclusion
level?

Further assessment

needed. Use EMF
product standards
or IEC 62311

Equipment
complies with EMF
basic restrictions
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Low-power exclusion level (Pmax)

Low-power electronic and electrical equipment is deemed to comply with the provisions
of EN 62479 if it can be demonstrated using routes B, C or D that the available antenna
power and/or the average total radiated power is less than or equal to the applicable
low-power exclusion level Pmax

For wireless devices operated close to a person’s body with available antenna powers
and/or average total radiated powers higher than the Pmax values given in Annex A of
EN 62479 the alternative Pmax values (called Pmax’), described in Annex B of EN
62479 can also be used.

3. ASSESS RESULT

1.1t is found that the max result is 1.81dBm (1.517050 mW) less than 20 mW (please
refer to the test report “FCS202404199W01”. The SAR-based Pmax follows Guideline /
Standard: ICNIRP. Therefore, the EUT is deemed to comply with EMF basic restrictions
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